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Note: (1) Gener For full version, please visit: http://www.tuvsud.cn/cn-scn/terms-and-conditions
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please see testing and certification regulation, chapter A-3.4. 3) The conclusion of test result was drawn according to corresponding regulation or standard

Laboratory:
TUV SUD Testing Center ,Building D1, No. 63 
Chuangqi Road, Shilou Town, Panyu District, 
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Hardline Laboratory

TÜV SÜD Certification and Testing (China) Co., Ltd. 
Shenzhen Branch

Tested By:_________________ Reviewed By:_________________

Steven Pan Adam Hou

Project Handler Designated Reviewer

Applicant:
Address:
Sample Submission:

Product Name:

Identification/Style No.:

Order No.:

Manufacturer:

Country of Origin:

Buyer:

Export to:

Receipt Date of Sample:

CHAUVET & SONS, LLC
DAVIE BUSINESS CENTER. 3360 DAVIE RD FL 33314 
The sample was submitted by applicant and identified. 
Safety Cable

SC08

/

CHINA

CHAUVET & SONS, LLC 

USA/Canada/Mexico/UK/Europe

2023-06-14

Date of Testing: From 2023-06-14 to 2023-06-16

Test Result: Refer to the data listed in following pages

Test Specification(s) or Test Item(s): Conclusions:

1. Break force test acc See test results
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Description of the test subject:

1 Product Description Safety Cable

2 Dimensions / Weight L860x Ø4 (mm) / 127.9g
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Test condition: 23 55%RH

Test Results:
Item Requirement ~Test Measuring result --- Remark
1 Break force test

Fixed two sides vertically on the test equipment and pull it 
gradually until break occurred. Recorded the breaking force.

Breaking force: 
Test method 01: 3930N
Test method 02: 10522N

Test photos:
Test method 01

During test After test

Test method 02

During test After test

Remark:
1. The test results exclusively based on the submitted sample.

-End of Test Report-


